KAWASAKI
Model

350:S-2

PARTS CATALOGUE



KAWASAKI

350 S2

11
12
13
14
15
16
17
18
19
20

21.

22
23

24.

20
26
27

o =3 oh & & &

Cylinder Head, Cylinder
CrankCcage ssssersse
Piston =ooseees

Clutch

Transmisson (Gearg: -

Giear Change Mechanism

Rickstarter Mechanism:----r-rrreoeees

Engine Covers.:ocooooee

Electrical Equipmenet -+

vir Cleaper, Muofflers -«

fﬂr'hllrl’."l.fl-l'ﬁ- bk B RS FaE

il Pump -~

T"FETTIE' R

INDEX

Swinging Arm, Rear Shock Absorber:::

Footrest, Stands, Brake Pedal

Handlebar, Lirips

Front Fork

I-'.'“" d“:rﬁ ..... P T T

Tires, Eims -
Front Hulb
Roar Hiuly soevossesanssnnunis

Fuel Tank

0il Tank, Side Covers, Chain Coaver

-Sfal ............. i s B R
E‘HI}IH B e TR P

Electrical Equipmenetr A ---ooee

Electrical Equipmenet B ---ooeoe

Numerical Paris Index . --oooeeeeeee

Siandard Hardwares Index-

L3 =

=3

EEEBERERE

v
41
43
45
47
49
51
63

b Ja

6d
65
68
4







1. Cylinder Head, Cylinder

Hal. Na. Part Na. Part Mume Duantity R emnarks
1 31680800 NUT, Bm/m 12
2 AGDE B0 WASHER-plain, 8m /m 12
3 = 92070-011 SPARK PLUG, B-8HC 1
4 I 100]-053 CYLINDER HEAD 2 forLH. & RH
5 11001-054 CYLINDER HEAD 1 for CENTER
B 11004-043 GASKET-cylinder head 3
f 11005~ 068 CYLINDER I for L.H.
B 11005-069 CYLINDER 1 for CENTER
9 11005-070 CYLINDER 1 for R.H.
10 11008-027 GASKET-cylinder base 3
11 172G0B20 STUD, 8x20 i
12 16062-014 GASKET-air inlet &
13 16061-012 INSULATOR-heat 3
4 16060-012 INLET PIPE 3
i5 461 F 0800 WASHER-spring, Bm/m 6
16 316BOS00 NUT, Bm/m &
17 17260830 STUD, §=30 B
18 1806 T~ (:03 GASKET-exhaust pipe 3
Rev. 1 Nov. 1971






2, Crank Cage

Rei. i Pari X Part Mame (danmtiny

1~5 14001 - 045 CRANK CASE SET 1
a S52A1004 DOWEL PIN, 10: 14 4
A f2042-0186 DOWEL PIN, 6m; m 4
n2{28-07] BUSHING-gear change pedal shaft 1

i H2049-004 OIL SEAL, SBIZ2205 !
¥ 14013-013 RING-bearing setting 1
] 1401 3- 004 RING-bearing setting 2
o §2067-001 PLUG-0il drain 1
1o $2065-011 GASKET-oil drain plug [
11 1400 5- 001 RECEIVER-oil I
12 14015-003 RECEIVER-oil |
i3 221 B06 L6 SCHEW-countersunk head, 6216 1l
14 172G1050 STUD, 10:x50 i
I 172G1070 STUD, 1070 -
It 1720 ] 080 STUD, 10=ED 2
17 1T2GOELLS STUD, 8:x115 12
|8 172G0622 STUD, 6x22 2
|9 17200635 STUD, 6+ 3a 3
2n I 72G0645 STUD, 6x45 ]
] 172G STUD, 6.<65 5 |
ks J16B1000 NUT, 10m/m ]
2 J10B0600 NUT, 6m 'm 13
M 461 F0600 WASHER-spring, fm m ]
25 461 F 1000 WASHER-spring, 10m, m B
6 220B0610 SCREW-pan head, 6= 10 !
27 14068- Do BREATHER-crank case 1
28 §2059-061 PIPE-breather 1

Krmiar ks




3, Piston, Crankshaft




3, Piston, Crankehaft

Rei. Mo. Pan Mo Part MName Duantity Remarks
1 13008-031 RING SET-piston, STD 1x3
13025-036 RING SET-piston, 0.020" over size
13024-039 RING SET-piston, 0. 0" over size
2 13000043 PISTOMN, STD 1x3
13029-052 PISTON, 0, 020° over size
13027-080 PISTON, 0. 0" over size
3 13002 - 002 PIN-piston 1x3
4 S2036- 005 CIRCLIP-piston pin 2x3
5 13033- 607 MEEDLE BEARIMG-small end 13
[ 92003~ 068 BOLT-oil pump pinion 1
T dB3IHDE00 WASHER-lock, 6m/m 1
B 16084-012 PINION-0il pump WHN EXH USE 16084-014 (1) 1T
16084-014 PINION-oil pump ol
8 S2024-021 WASHER-lock 1
1o 92015-019 NUT, 18m/m 1
11 p2024- 006 WASHER-lock, 18m/ m 1
12 12121- 021 PINION-primary 1 T
13 az027-031 COLLAR-crankshaft 1
14 92050 023 OIL. SEAL, TC326210 1
15 92058 né “O"RING, 18m,/m 1
16 038015 WOODRUFF KEY 1
18~-30 13031-087 CRANKSHAFT & CONNECTING ROD ASSY 1
18 . CRANKSHAFT, L.H MN.A.
19 " CRANKSHAFT, R.H N.A.
20 ] CRANKSHAFT, CENTER N.A.
21 - CRANKWEB, CENTER MN.AL
&2 . CONMECTING ROD SET N.A.
2 - CRANK PIN H.A,
24 - WASHER-side N.A.
25 . NEEDLE BEARING-hig end N.A.
26 " DOWEL PIN, 5x12 M.A.
n 0 BALL BEARING N.A.
28 501 B35 BALL BEARING, #6305 a
] - 011 SEAL, DCY326z27 MN.A.
G 11] » COLLAR-crimkshaft M.AL
n p2050-041 OIL SEAL, TCYI56210 1
3z = 92036-013 CIRCLIP 1
33 B2038-001 WOODRUFF KEY 1

Rew 1 MNev, 181



4. Clutch

Rev. 1 Nov. 1871



4. Cluteh

Eef. Ma. Part Mo Part Name Dhuantity Remarks
1 31 1B0600 HUT, 6m/m 1
10B 0600 NUT, 6m,/m ALT
2 201X0622 SCREW-slotted, 6:<22 1
3 13102-009 INNER-clutch release WHN EXHUSE 13102-014 (1
13102-014 INNER-clutch release 1
4 22180616 SCREW-countersunk head, 618 2
5 131 18- 004 OUTER-clutch release 1
i G2081-096 SPRING-clutch release 1
T B2050- (D OIL SEAL 1
8 13116-010 PUSH ROD-cluteh 1 L=4m/m
g 13116-019 PUSH ROD-clutch 1 L=167.5m/m
10 B2022-119 WASHER-thrust |
11 §2022- 185 WASHER-thrust 1
12 S2028-045 BUSHING-clutch 1
13--22 w 13081039 CLUTCH ASSY WHN EXHUS 13081-043 {13
1308]1-043 CLUTCH ASSY 1
13 = 1 3095030 HOUSING-cluich WHN EXHUSE 13085-D32 (1}
130485-032 HOUSIMG-clutch 1
4 13087028 HUB-cluch 1
15 13090-002 PLATE-clutch outer 1
16 13089-003 PLATE-clutch steel 5
17 11088-025 PLATE-clutch friction ]
18 13229-002 RING-clutch steel 6
19 13187-004 PLATE-clutch spring 1
20 G2081-085 SPRING—<clutch 5
21 92022-187 HOLDER-cluch spring 5
g2 920403-078 BOLT-hex head, 518 i
23 13116-016 PUSHER-clutch spring plate 1

Rew. 1 Now, 16971



5, Transmission Gears (1/2)

Rev. 1 Now. 1971



5. Transmission Gears (1/2)

Rei. Mo, Part Nao, Part Name Claantity Femarks
1 92042-021 PIN-selector fork guide 1
2 92042-022 PIN-selector fork guide 2 m;ﬂ;: "E’ﬁw
i 55003020 COTTER PIN, 3.0:x20 1
] = 13140-035 SELECTOR FORK, low WHN EXH USE 13140-053 (1)
13140-053 SELECTOR FORK, low 1
i « 13140-036 SELECTOR FORK. 2nd & 3rd WHN EXH USE
13140-054 1)
13140-054 SELECTOR FORK, Ind & 3rd 1
B 13140-037 SELECTOR FORK, #th & top
[} 13209-0086 ROD-shitt 1
48210100 CIRCLIP, 10m 'm 1
] 22080612 SCREW=pan head, 612 1
10 464 HOB0O WASHER-lock, 6m/m 1
11 13142-008 PLATE-gear change drum 1
12 92042-014 PIMN-gear change drum 7
13 13141-029 DRUM-gear change 1
L4 13151-014 SWITCH-neutral indicator I
15 Z21B0616 SCREW-countersunk head, & - 16 1
6 211 BOa06E A SCREW-pan head, 4 =6 i
I7 G2028-043 BUSHING-transmission shaft 2
18 92033- 009 CIRCLIP, 1Tm/m 2
19 82046- (05 NEEDLE BEARING 2
20 82033-025 CIRCLIP i
21 13130-028 2D GEAR-drive shaf 1 18T
a2 92024034 WASHER-thrust 5 t=1.0m m
23 G2024-035 WASHER-thrust 2 t=0, 5m-m
24 13136038 TOP GEAR-drive shalt 1 21T
25 13132-027 IRD GEAR-drive shafi 1 2T
26 13134-013 4TH GEAR-drive shaft 1 25T
27 13127-034 DRIVE SHAFT 1 14T

Rew. 1 Mov. 1071



5. Transmission Gears (2/2)

Rev. 1 Now. 1871



5, Tranzsmission Gears (2/2)

Ref. No Part No. Fart Mame Cruantity Remarks
28 G2045-010 BALL BEARING 2
29 92024-026 WASHER-lack, 14m/m 1
30 31581400 NUT, l4m/m 1
a1 92015-019 Nut, 18m/m 1
32 92024006 WASHER-lock, 18m, m 1
33 13144-035 ENGINE SPROCKET W4T i STD

13144-030 ENGINE SPROCKET 15T option

34 92026-027 COLLAR-engine sprocket 1
s 92050-024 OIL SEAL, SC325210 1
35 13128-031 QUTPUT SHAFT 1
k1) 01 B6005 BALL BEARING, 2.6005 1
38 92027-135 COLLAR-output shaft 1
aq 13131-034 IND GEAR-output shaft 1 24T
40 13137-022 TOP GEAR-output shaft 1 26T
4 13133-027 iRD GEAR-ouotput shafi 1 T
42 13135-017 4TH GEAR-output shaft 1 28T
43 13128-0348 LOW GEAR-output 1 40°T
44 02026-021 WASHER-thrust |
45 92022-075 WASHER-thrust, 17m;/m 1
46 600 A 0500 STEEL BALL *5/32" 3

- 47 92055-035 “0" RING-output shaft 1

Rev. 1 MNov. 1971



6, Gear Change Mechanism

Rev. 1 MNaov. 1871



6, Gear Change Mechanism

Rel, Mo, Part No. Part Name Chianting Ft v rits
1 13157-004 RUBBER-gear change pedal 1
1 131 56-040 PEDAL-gear change i
1 92043-068 PIN-joint 4
4 110B0600 WASHER-plain, 6m 'm 2
5 482K 5000 CIRCLIP, 5m/m 2
B 13159-008 JOINT, i(counterclock wise-thread: L
7 8201 7-010 MUT, Bm/m | countérclock wise-thread) i
8 S2003-074 ROD 1
- 3180800 NUT, Bm/m L

10 13158-007 JOINT iclockwise-thread i
11 13158-007 LEVER-gear change peédal l
12 461 FO800 ‘E;’AS-HER-sprin[. 8m /m I
13 110NG320 BOLT-hex head, Bx20 1
L4 081-077 SPRING-gear change drum lever 1
15 13170-005 LEVER-gear change drum |
16 92011-023 SCREW-gear change drum lever 1
17 12169-007 PLATE-gear change drum position |
18 221B0OG16 SCREW-countersunk head, 6+ 16 2
149 18236 -2 LEVER ASSY-gear change drum refirn 1
20 13161- 026 LEVER ASSY-gear change 1
21 92081 -011 SPRIMG-gear change lever 1
22 62043000 PIN-gear change pedal return spring |
23 11280800 NUT, Bm/m 1
24 42083- 002 SPRIMG-gear change pedal return 1
25 13171-004 DUST SHIELD-gear change shalt 1




7. Kick Starter Mechanism




7. Kick Starter Mechanism

Kei. N, Part N, Fart Nume Chuantiny Hemarks
I L3070-001 GUIDE-kick starter spring |
2 42 ] 0] 00 CIRCLIP. 10m, m 2
4 GE0A1- 021 SPRING-kick starter 1
i 13071-003 PLATE-kickstarer spring holder 1
5 480 ] 2600 CIRCLIP, 26m 'm 1
L 13077~ k2 HOLDER-kickstarter goar 1
v 130:68- 024 GEAR- kickstarter 1
B 13066-013 SHAFT-kickstarer 1
q 13072006 STOPPER-kickstare y

10 92028-072 BUSHING-kickstarter shaft 1
1 480 ] 1600 CIRCLIP, l6m m 1
12 13063~ 004 RUBBER-kickstarter pedal 1
13~20 13058-033 PEDAL ASSY-kickstaner (¢
WHN EXH USE 13053 038
14058- 038 PEDAL ASSY-kickstarter 1
14 92043-068 PIN-kickstarter 1
15 §2081- 020 SPRING-kickstarter pedal 1
16 600 ADB00 STEEL BALL, 14" 1
17 41081000 WASHER plain, 10m ‘m 1
18 4B2 ] 8000 CIRCLIP. 8m;m 1
19 o001 -101 BOLT-hex head, 10.<25 1
20 13081-011 BOSS kicksiarter pedal {1}
WHN EXH USE 13061-015
13061-015 BOSS-kichstarter pedal |

Rev. 1 Mow. 1971



8-1. Engine Covers * For E/No. 11110 and below

Rew. 1 Now. 1871

17



B-1, Engine Covers

s« For E/No. 11110 and below

Rel. Na. Parl No. Part Name Qunslity Hemarks

1 14031-047 COVER-L.H. eogine 1
14045-012 GASKET-L.H. engine cover 1

3 14026-008 COVER-front chain 1
4 656G 121805 OIL SEAL, VB121E5 i
3 14030-030 COVER-0il pump i
& 14032-061 COVER-R.H. engine 1
7 14046-019 GASKET-R.H. engine cover i
] 14044- 006 HOLDER-oil pump cahle 1
i F2054-004 OIL SEAL, SBIZ20h 1
10 2028-075 BUSHING-tachometer gear shaft |
1 92055-025 “O'" RING 1
12 92042-015 DOWEL PIN ]
13 13226- 005 SHAFT-tachometer gear 1
14 13224-008 GEAR-tachometer 1
15 16085-017 GEAR-0il pump 1
16 42026-025 WASHER-thrust I
17 92026~ 026 WASHER-thrust 1
18 14038-030 GROMMET-R.H. engine cover 1
19 92048-002 IﬂlL SEAL, SB16244 1
20 14018-005 HOLDER-tachometer gear 1
21 G2042- 007 DOWEL PIN 2
22 G2036-017 CIRCLIP i
23 Z20BO&20 SCREW-pan head, 620 fi
24 Z20B0625 SCREW-pan head, 6425 I
25 2Z20B0630 SCREW-pan head, &-30 G
26 220B0635 SCREW-pan head, 6§35 1
27 ZIDRO645 SCREW-pan head, 6. 45 ]
28 220B0655 SCREW-pan head, 655 4
29 Z20B0690 SCREW-pan head, 690 1
30 2HBO6100 SCREW-pan head, 6.<100 1
a1 16115-001 PLUG-oil filler 1
32 GTOB2020 0 RING. 20m. m |

Rev. 1 Maw, 1871



-2, Engine Covers = For E/No. 11111 and above

Hew, 1 Now. 1871



8-2 Engine Covers.

= For E/No. 11111 and above

==

Rei. No Pari Mo Part Name Chsntity Remarks

1 14027-010 CAP-contact breaker poimt 1
£ 14050- 005 GASKET-point cap 1
3 14031-052 COVER-L.H. engine 1
4 14045-012 GASKET-L.H. engine cover 1
5 14026008 COVER-front chain I
i 456G 121805 OIL SEAL, VBIZI8&S 1
T 14030-030 COVER-oil pump 1
& 14032- 061 COVER-R.H, engine |
& 14046-019 GASKET-R.H. engine cover |
1 14044 -006 HOLDER-oil pump cable 1
1 92054 - 004 OIL SEAL, SB12205 1
12 92028-075 BUSHING-tachomeler gear shafl 1
13 92055- 025 0" RING 1
14 92042-015 DOWEL PIN 1
15 13226- 005 SHAFT-tachometer gear 1
16 13224 -008 GEAR-tachometer 1
17 I6085-017 GEAR-oil pump 1
is 92026025 WASHER -thrust 1
19 a2026-026 WASHER-thrust 1
20 4038030 GROMMET-R.H. engine cover 1
21 S0 % - 002 OIL SEAL, sBl6244 1
2 141 8- 005 HOLDER-tachometer gews 1
& 9204 2- 007 DOWEL FIN 2
24 92036 017 CIRCLIP |
35 220 BOGE0 SCREW-pan head, 6«20 5
28 220 BOB25 SCREW-pan head, 625 2
27 220BOBI0 SCREW pan head, 630 [
28 220B0635 SCREW -pan head, 635 3
29 220B0Ed B SCREW-pan head, 645 I
3d 22080655 SCREW pan head, 8 =55 4
al 220B0650 SUREW-pan head, 6 - 90 1
iz 220B0E100 SUREW -pan head, 6 100 I
a3 16115-001 PLUG-oil filler 1
M 67082020 0" RING, 20m/m 1

Rev. 1 Mov. 1871



9-1. Electrical Equipmenmt {or Engine « For E/No. 11110 and below

Rer. 1 Mow. 1071



8-1. Electrical Equipment for Engine = For E;/No, 11110 and below

Red. Mo Parnn Neo Par Mame usntity Remurks
1,4 21121-0a31 COIL-ignition | fer L.H
2.4 21121-052 COIL-ignition 1 for CENTER
a4 21121-053 COIL-ignition 1 for R.H

4 21126-004 BAND-ignition 3
] 220B0640 SCREW-pan head, x40 £
L] 11080616 BOLT-hex head, 616 2
11680616 BOLT-hex head, 6x16 ALT
7 461 FO600 WASHER-spring, 6m /'m T
8 J10B0G00 NUT, 6m ‘m 7
§ 21130-009 CAP-spark plug 3
10 » B2100-0:0]1 SPRING-spark plug cap 3
1 21133-020 CORD-high tension 1
12 21133-021 CORD-high tension 1
13 21133-022 CORD-high tension 1
14 21061-011 RECTIFIER 1
15 41180600 WASHER-plain, 6m/m 4
18 21066-012 REGULATOR 1
17 11080612 BOLT-hex head, 612 1
11680612 BOLT hex head, 612 AL,
18 21001-019 ALTERNATOR 1
19 21003- 015 STATOR ASSY 1
20 21007-020 ROTOR 1
21 21014-008 CAM |
22 21013-026 CONDENSER 3
23 21008-019 POINT-contact breaker 3
24 21018-011 FELT-ail 2
25 220BO408A SCREW-pan head, 4 8 12
26 21023 - 004 SCREW-pan head, 5.« 80 2
27 41 Fa00 WASHER-spring, 4m/ /m 12
28 461 FO500 WASHER-spring, 5m 'm 2
28 411 B0a00 WASHER-plain, 5m'm 2
a0 114 BGETD BOLT-hex head, B 70 L
3l 4G1F0B00 WASHER-spring, 8m 'm 1
32 56019-106 PULLER-rotor a3 mEcessary

Rev. 1 Mav. 1871



9-2, Klectrical Equipment for Engine » For E/Ne. 11111 and above

Rev. 1 Mov. 1971



9-2, Electrical Equipment for Engine = For E/No. 11111 and above

Ref. No. Part Mo, Part Name Quantity Koo mar ks
1.4 21121-051 COIL-ignition 1 for L.H
Z.4 21121-052 COIL-ignition 1  for CENTER
34 21121-053 COIL-ignition 1  for RH
4 21126-004 BAND-ignition 3
& 22080640 SCREW-pan head, 6 - 40 2
B 110B061& BOLT-hex head, 6316 2

116B0616 BOLT-hex head, 6:<16 ALT
T A61FOE0D WASHER-spring, 6m 'm i
8 31080600 NUT, 6m m T
g 21130- 009 CAP-spark plug 3
1 o B2101-001 SPRING-spark plug cap !
i1 21133 - 020 LCORD-high 1ension l
12 21133 -021 CORD-high tension 1
i3 21133022 CORD-high tension 1
14 Z1081-011 RECTIFIER I
15 111 B0600 WASHER-plain, 6m m &
16 21066-012 REGULATOR 1
17 11680612 BOLT-hex head, 6:12 1
11680612 BOLT-hex head, 6 <12 ALT

18 21001-022 ALTERNATOR 1
1] 21003-016 STATOR ASSY 1
20 21007-020 ROTOR 1
21 Z1014- DD CAM |
22 21013 026 CONDENSER 3
23 21008-019 POINT-contact breaker 3
24 21019-011 FELT-ail 2
25 ZZ0B4DEA SCREW-panhead, 4~ 8 12
26 220RANGES A SCREW-pan head, 5=55 3
27 A61F 0400 WASHER-spring, 4m/m 12
28 114BOETD BOLT-hex head, 8 .70 1
29 461 F Q800 WASHER-spring, 8m 'm I
a0 56019-106 PULLER-rotor uE nedessary

Ree, 1 Nov. 1971



10, Air Cleaner, Mufflers




10. Air Cleaner, Mufflers

Kai. Mo, Fart Mo, Fart Nome Claantity Remarks
1 S2003-072 BOLT-air cleaner [ittiog 1
2--8 11010-039 AIR CLEANER ASSY 1|
3 220B0408A SCREW-panhead, 42 8 2
[ AG1F000 WASHER-spring. 4m, m 2
5 41180400 WASHER-plain, 4m,/m 2
[ 11013-024 ELEMENT -air cleaner |
7 11011-013 BODY-air cleaner 1
] 92022021 WASHER-plain 1
9 110B06L10 BOLT-hex head, 6. 10 3
116B0610 BOLT-hex head, 6:<10 ALT
10 4B1FO600 WASHER-spring, 6m m 3
11 82037-034 CLAMP-air inlet pipe 3
12 220B0B35 SCREW-pan head, 6% 35 k|
13 11015024 PIPE-air inlet 2 for L.H. & R.H.
if] 11015-025 PIPE-ulr inlet 1 far CENTER
15 18069-038 HOLDER-exhaust pipe 3
16 4 61F 08B0 WASHER-spring, 8m/'m 3
17 310B0800 NUT, Bm/m 3
18 1804 5-074 PIPE-exhauss 3
19 18043-003 CONNECTOR-muifler 3
20 18044004 HOLDER-muffler connector 3
21 22HB0628 SCREW-pan head, 6x 28 f
22, 25~21 18001-036 MUFFLER AS5S5Y I for L.H.
23,2527 18001-037 MUFFLER ASS5Y I for CENTER
2427 18001 - 038 MUFFLER ASSY 1 for R.H.
25 18033-048 BAFFLE TUBE 3
26 92024-016 WASHER-lock, fm/m 3
27 11080612 BOLT-hex head, 612 3
116B0612 BOLT-hex head, 6x12 ALT
28 11080820 BOLT-hex head, 8:x20 2
11680820 BOLT-hex head, 820 ALT
29 461170800 WASHER-spring, 8m /m 2
30 41180800 WASHER-plain, Em/m 2




11-1. Carburetors « For E/Mo. Y4 and below

Rov, 1 Nov. 1871



11-1. Carburetors #« For E/Mo. 03774 and below

Hei. Ne. Part Mo, Part Name Duantity Remarks
] 16001-124 CARBURETOR ASSY 2 for R.H. & CENTER
2 16001-123 CARBURETOR A3SSY 1 for L.H.
3 16036-007 CAP-carburetor =3
4 16002-004 ADJUSTER-cable 2%3
5 16003 - 004 MNUT-cable adjuster lock 2x3
[ 16004-017 CAP-mixing chamber 13
T 16006-014 SPRING-throttle valve 1x3
B 16007-012 SPRING SEAT-throttle valve 1x3
9 16008- 004 CIRCLIP-needle jet 1:x3

10 16005047 JET HMEEDLE 4EJ4 1x3

11 & 16025-043 VALVE-throttle CA 2.0 1=x2 for R.H. & CENTER

= 16025-044 VALVE-ihrotile C.A 2.0 1 for L.H.

12 16017-054 NEEDLE JET 0-2Z 1x3

13 16010-004 SCREW-clamp 1x3

14 J10B0600 NUT, ém/m 1x3

15 16014006 SCREW-pilat air adjust 143

16 | 6015-001 SPRING-pilot air screw 1 %3

17 16036~ 005 CAP-cable adjuster 1x3

18 16012-011 CAP-starter plunger 1x3

19 16013-003 SPRING-starter plunger 1x3

b1 16016-002 PLUNGER-starter 1x4

21 16019-013 GASKET-float ¢hambe 1x3

22 92064 -032 PILOT JET Ne. 254 1x3

23 1034 - 0] WASHER-main jet 143

24 S2063-124 MAIN IET No. 82.5 1x3 STD
92063-122 MAIN JET No, 77.5
92063- 123 MAIN JET No. 80
82063- 093 MAIN JET No. & e
02063084 MAIN JET No. 87.5

25 19029-004 WASHER-(loat valve seal L3

26 16030-005 FLOAT VALVE ASSY 1x3

27 18081-016 FLOAT 1x3

28 160330049 SCREW-float chamber 4x3

bt 16021-013 SCREW-throttle stop 1x3

10 16022-005 SPRING-throttle stop screw 1x3

i 16032-003 PIN-[loat 1=3

Rev. 1 Nav. 1971



« For E/No. 03775 and abowve

11-2. Carburetors

Rew. 1 MNov. 1§71



11=-2. Carburetors

« For E /Mo, 03775 and above

Rei. Na, Part Nao. Fart MName Cuantity Ramnarks
1 16001146 CARBURETOR ASSY 2 for R.H. & CENTER
2 16001- 145 CARBURETOR ASSY 1 for L.H.
3 16036-007 CAP-carburétor 1x3
4 16002- 004 ADJUSTER-cable 2x3
5 16003-004 NUT-cable adjuster lock 2.3
i 16004-017 CAP-mixing chamber =3
i 16006-014 SPRING-throttle valve 1x3
4 16007-012 SPRING SEAT-throttle valve 1x3
] 16008-004 CIRCLIP-needie jet 1=3

10 16009-047 JET MNEEDLE 4E]J4 143

11 16025-043 VALVE-throtile C. A 2.0 142 forR.H.& CENTER
16025-044 VALVE-threttle C.A 2. € 1 for L.H.

1z 16017-054 NEEDLE JET 0-2 I=3

13 16010004 SCREW-clamp 13

14 310BOG00 KUT, 6m,/m 1x3

15 1601 4- 006 SCREW-pilot air adjust 1x3

18 16015001 SPRING-pilot air screw 1x3

17 16036- 003 CAP-cable adjuster 1«3

18 16012-011 CAP-starter plunger 1x3

15 16013-003 SPRING-starter plunger 13

20 16016-002 PLUNGER-starter 1x3

Zl 16019-013 GASKRET -[loat chamber 1x3

22 82064-032 PILOT JET No. 254 1=23

23 16034-001 WASHER-main jet 1«3

24 #2063-093 MAIN JET No. 8 13 5TD
§2063-123 MAIN JET Neo, 80
92063124 MAIN JET Ne. 82,5
92063 -094 MAIN JET No. 87.5 SN
82063-005 MAIN JET No. 90

23 16029 - D04 WASHER-(loam valve sea: 1x3

26 1E030- D5 FLOAT YALVE ASSY 1<3

27 16031 -0k FLOAT 1«3

28 | 6033 008 SCREW-flomt chamber dx3

29 16021-013 SCREW-throttle stop 1%3

10 16022- 0056 SPRING-throtile stop screw 13

31 16032003 PIN-float 1x3

Rev. 1 Mo 1071



12, Oil Pump




12, il Pump

Rel. No. Parl M. Pani Mame Cuantily Femarks

1 160E2- 030 OIL PUMP ASSY 1

2 22060 0E BOLT - banju s L--17. 5m; m
3 az060- 008 BOLT-banjo 1  L=2dm;m
4 92061-015 CONNECTOR- ban jn ]

5 92022-077 GASKET -oil pump 3

[ LROED- (01 Bt RING-0l] pump cam shalt i

7 16090- (2 0" RING-oil pump shalt |

B 16091-001 01L SEAL-oil pump shalt i

9 16088- 002 "0 RING-0il pump upper cap i

10 160840- 003 “0" RING-oil pump lower cap I

1l 16096- 006 LEVER-oil pump cable 1

iz 16084-002 GASKET-oil pump 1

13 220B0514A SCREW-pan head, 5«14 1

it 220B0S28BA SCREW-pan head. 528 I

15 92022-037 WASHER-oil pump 2

1 16134-012 PIPE ASSY-eil 1 for L.H.
17 16134-013 PIPE ASSY-oil 1 for CENTER
I8 16134-014 PIPE AS5Y-wil I [or R.H.

18 92060-010 BOLT-banjo 3

20 920645- 023 GASKET -check valve 3
21 Y2065~ 058 GASKET-check valve 3




13. Frame




13. Frame

Ref. Ma. Part Mo, Mart Name Quantity Hemnris

1 J2002-048 FRAME 1

2 E00ADEND STEEL BALL. 14" 38
3 R2048-006 CUP-steering ball 2
4 32099-008 CASE-hattery 1

5 32103-006 MAT-battery 1

& 32103-003 MAT -rectifier 2

7 92075-076 DAMPER RUBBER )
L 52027-129 COLLAR-battery case 4
] 92022-125 WASHER-speedometer [liting 4
10 J2030-022 PLATE-engine mounting Zz
11 32030-023 PLATE-engine mounting 2
12 92091-018 BOLT-engine mounting Z L=244m m
13 §2091-002 BOLT-engine mounting 1
14 J1082-007 DAMPER RUBBER 2
15 31082-008 DAMPER RUBBER 1
4 31082009 DAMPER RUBBER I
1§ 113B10110 BOLT-hex head, 10 110 2
18 11080850 BOLT-hex head, 8- 50 4
19 11080812 BOLT-hex head, 6x12 1

1 16BOG1Z BOLT -hex head, 612 ALT
20 1IDBO&22 BOLT-hex head, 6+ 22 4
116 BO622 BOLT hex head, 6 <22 ALT

2l 22080614 SCREW- pan head, 6« 14 |
Zz A10BO&00 MUT, 6m m 2
23 31080800 NUT, 8m/'m 4
7| 313810600 NUT, 10m 'm i
25 110BOG0D0 WASHER-plain, 6, m a
26 461 F o600 WASHER-spring, 6m /m B
a7 461 FO800 WASHER-spring, Em, m 4
28 461F1000 WASHER-spring, 10m,;m ¥
29 44 HOe00 WASHER-lock, 6m,/m 2
30 G2075- 044 DAMPER RUBBER-Tuel tank -
31 B1067-002 MAT-fuel tank 4
a2 42037-053 CLAMP-cable 1
k) 92072-012 BAND-teol 1




14. Swinging Arm, Rear Shock Absorber

Roev. 1 Mow. 1871



4. Swinging Arm, Rear Shock Absorber

Ref. MNo. Part Mo, Part Mame Ousnt ity Remarks
1 33001-039 ARM-swinging 1
2 33032 032 SHAFT-swinging arm pivo i
3 33033 - 006 BUSHING-swinging arm 2
4 33034-012 SLEEVE-swinging arm |
5 33034-013 SLEEVE-swinging arm -
[ 33085-004 CAP-swinging arm 2
[) BTIB2530 Y0 RING, 30m,/m 2
B Qro1e-011 NUT-look, 14m 'm |
) A3040-032 ADJUSTER-L.H. chain 1
b1} 33040-033 ADJUSTER- R.H. chain 1
11 G2001-038 BOLT-chain adjuster z
12 A3007- 026 TORQUE LINK-rear broke WHN EXH USE

43007-031 (1)
43007-081 TORQUE LINK-rear brake 1

13 43009-001 PIN-rear torque link 1 m;?ﬂlfﬂd for
14 410B1000 WASHER-plain, 10m/m :

15 550D2520 COTTER PIN, 2,5%20 - ok
16 5204 1- 005 COTTER PIN, 2
17 I1IR1000 NUT, 10m 'm 2
18 461F 1000 WASHER-spring, 10m_ m 6
19 45014 062 SHOCK ABSORBER-rear 2
20 S2020-003 NUT-shock absorber fitting 2
2l 45017-001 BUSHING-shock absorber rubbe, 8
22 46016 603 BUSHING-shock absorber 2
23 113N1035 BOLT-hex head, 1035 2
24 312B0800 NUT, Bm . 'm 2
25 G2022-044 WASHER-plain, 28m 'm 2

« 26 92003 - 006 BOLT -tarquelink fitting 1 Used for 43007-031

Rev. 1 Moy, 1971



15-1. Footrests, Stands, Brake Pedal -EUROPEAN MARKET ONLY)

Hevs 1 Nov. 1671



15-1. Footresis, Stands, Brake Pedal (EUROPEAN MARKET ONLLY)

Rel. No. Part No. Part Name Quantity Remarks
| 43005-015 SPRILG-brake pedal return 1
F 43001-038 PEDAL-brake 1
3 92022-085 WASHER- brake pedal fitting i
4 550038020 COTTER PIN, 3.0x<20 1
5 A10B0800 WASHER-plain, 6m ‘m ]
L] 550D2015 COTTER PIN, 2.0x15 1
T 22043 - 034 PIN-brake cahle joint 1
8 82076-015 RUBBER-footrestbar 2
4 34003-033 BAR-footrest 2
16 G2003-076 BOLT-footrest fitting 1
11 J15B1200A KUT, 12m /m 2
12 461F1200 WASHER spring, 12m 'm 1
13 82007025 BOLT-hex head. 12«40 1
14 92076-008 RUBBER-rear footrest 2
15 4027-013 BAR-rear footrest 2
16 4 10H1 004 WASHER-plain. 10m. m 3
17 461 F1000 WASHER-spring. 10m m 3
1¥ J13B 1000 NUT, 10m /m 3
19 34024-031 STAND side 1
P 24023-005 SPRING side stand 1
21 GI0T5-031 REUBEEE-side stand stopper 1
b 11381035 BOLT -hex head, 1035 1
23 44011 G628 STAND-main 1
24 34019-011 SHAFT-main stand 1
25 B2075- 020 DAMPER RUBEER-main stand
WHN EXH USE 92075-115 1) L=3m/m
92075-115 DAMPER RUBBER main stand 1 L=28m,/m
26 55003025 COTTER PIN, 3.0x25 1
27 HO23-010 SPRING-main stand

Rev., 1 Now. 1871



16. Handlebar, Grips 12




16, Handlebar, Grips (1/2)

Rel. Mo, Part Mo, Fart Nume Cuantity Kemarks
1 46003-026 HANDLE BAR 1
2 S2007-002 BOLT-handlebar fitting 4
3 461F0BDD WASHER-spring, 8m/m 4
i 46012-008 HOLDER-handlebar 2
5 46012-010 HOLDER-handlebar s
[ S2075-033 DAMPER RUBBER-handlebar 4
7 46016-003 CAP-handlebar holder 2
B 461F 1000 WASHER-plain, 10m,/m 2
b 313B1000 NUT, 10m; m -
10 = 92041-005 COTTER PIN, 2.5x20 2
11 56001-006 REAR VIEW MIRRONR, R.H. Selective use
12 56003-007 REAR VIEW MIRROR, L.H. Selective use
13 S6006-001 BRACKET-rear view micror z

14~18 46018-018 CASE ASSY, R.H. 1
14 4604 1- 006 CASE-R.H. upper 1
15 46023 - 006 CASE-R.H. lower 1
16 220B0522A SCREW-pan head, 5x22 2
i) 46019-017 GRIP ASSY-throttle i
18 46061-012 RUBBER-R.H. grip 1
19 46096-007 LEYER-starter 1

2029 46021-013 LEVER ASSY-front brake 1

20 46058~ (4 LEVER-front brake 1
21 SZ007-020 BOLT-hex head. 5x20 2
2 46055-011 COLLAR-lever 2
23 110NOE22 BOLT-hex head, 622 7
24 4 10BOGOD WASHER-plain, 6m m 2
25 464 HO500 WASHER-lock, 5m/'m 2
26 312B0500A NUT, 5m/m 2
ar 46056-005 MUT-cable adjuster lock 2
28 48055003 SCREW-cable adjuster 2
24 « 46060-005 HOLDER-front brake 1

Rev. 1 Now. 1571



16, Handlebar, Grip (2/2;




16. Handlebar, Grip (2/2)

Rei. Mu. Parlk Mo, Part MNume Olumar ity Remnriks

S 46076-018 LEVER ASSY-clutch 1
J0 L B082- 005 LEVER-clutch |
il = 45004- 008 HOLDER-¢lutch 1

32~59 46091-003 CASE ASSY, L.H. 1
iz 221 BO3DEA SCREW-oval countersunk head, 3-8 2
33 46044 -008 KNOB-L.H. switch, B !
3 4603 1-006 SPRING-L.H. switch knob, B 1
35 AG089-(HED SWITCH-L.H. case, A l
36 46031-007 SPRING-L.H. switch 'S
ar 46079-005 CONTACT-L.H. switch 2
38 46080004 PLATE-L.H. switch contact, B 1
39 46086-014 CASE-L.H. switch upper 1
4 AGOED- 003 PLATE-L.H. switch contact, A 1
41 46089006 SWITCH-L.H. case, B |
42 4 6003 1 -003 SPRING-L.H. switch knob, A 1
43 46044 -005 KENOB-L.H. switch, A 1
dd 4G085-018 HOLDER-L.H. switch upper, A 1
45 22080305 A SCREW-pan head, 345 5
{6 A6065-019 HOLDER-L.H. switch upper, B 1
17 40085-018 HOLDER-L.H. switch lower, A 1
48 G2085-010 WASHER-plain, 3m, m 1
48 dB044- 007 KNOB-awitch I
1] ABOES- (0T SLIDE BLOCK ASSY-L.H. switch |
51 ABOTT- 01 CASE-L.H. switch lower i
52 46082-018 WIRING HARNESS-L.H. awitch 1
53 46085 017 HOLDER-L.H. switch lower, B 1
54 4603 1-005 SPRING-horn switch I
a5 460T9-003 CONTACT horn switch 1
56 ABD2E- D03 BUTTONM-horn switch 1
&7 46079- D04 INSURATOR-L.H. switch i
a8 4B075-017 RUBBER-L.H. grip |
58 220BO5Z2A SCREW- pan head, 5.22 2

Rev. 1 Now. 1971



17. Front Fork (1/2

s
=
s
I-__'-f:
=
._.._;1

e




17, Front FPork (1 2

Rei. Mo Part. X, Parl Mame Chnnatil g IS emarks

1~27 44001-078-21 FRONT FORK ASSY 1

1 4404 1-037 BOLT -fork tap 2
2 440dE-015 "0 RING-fork top 2
3 110B0B5E BOLT-hex head. B> 58 a
4 4403 0-037 HEAD-steering siem 1

5 461 F 0800 WASHER-spring, 8m m 4
& Z10BO800 KUT, 8m m 3

T 44033-038-21 COVER-L.H. fork 1
] 44034-037-21 COVER-HR.H. fork 1
9 44043-034 WASHER-Tork cover 3
10 44045-029 LASKET -fork cover 2
11 113B10346 BOLT -hex. head, 10 - 3§ 2
12 A6IF 1000 WASHER -spring, 10m ‘'m 2
13 4403T-037 STEM-steering 1
14 14026-038 SPRING-fork 2
15 44028-022 HOLDER-{ork spring 2
16 44010-00 7 DUST SHIELD- foark -2
17 44009020 Ol1. SEAL-fork %
18 44007-1015 MUT-fork osuter tube 2
1% 44046-016 "0 RING-outer tube nut 2
20 44015-011 GUIDE-fork inner tuhbe 2
21 44013-031 TUBE-fork inner 2
2 44005-039 TUBE-L.H. fork oute: 1
23 44045- 002 GASKET-fork drain plug 2
24 220B0408 A SCREW-pan head, 4 8 2
25 44006-037 TUBE-R.H. outer tuhe 1
28 44029-019 SEAT-fork spring 2
ar 44041-017 BOLT-front axle 1
28 28001-008 REFLECTOR-reflex 4




17. Front Forck (22}

530 -



17. Front Fork (2/2}

Ral. Mo Parr MNa. Marl Mame Juanmrity Hemarks
29 A6101-004 KNOB-stecring damper 1
30 A15N12004 NUT. 12m.'m 1
a1 A6126-001 SPRING-steering damper knob 1
a2 02090-020 MUT-steering stem I
a3 46100-002 WASHER-stecring stem i
] G080 - 007 MUT-steering siem look |
35 AB0DE-D10 CAP-steering stem 1
a6 Q204 7- 006 COME-steering stem bearing z
37 46106-005 FLATE -steering damper steel I
a4 46104 -005 PLATE-sreering damper iriciion 3
3a 46105005 PLATE -steering damper anchor 1
0 46106 - 006 PLATE-steering damper steel 1
i1 46124005 SPRING-steering damper l
42 46125-005 NUT-stesirng damper guide 1
43 550D1615 COTTER PIN. 1.6x<15 1
L2 114B0B812 BOLT-hex head, - 12 |
45 461 F0E00 WASHER-spring, 8m 'm 1

46,47 27016-024 LOCK ASSY-steering 1
a7 27008-042-85 KEY SET, No. 685

27008-042- B6 KEY SET, No. 686

27008-042-87 KEY SET, No. 887

27008-042- 88 KEY SET, No. 688

27008-042-89 KEY SET, No. 689

27008 042-01  KEY SET, No, 701 _

27008-042-02 KEY SET, No. 702

2T008-042-03 KEY SET, No, 703

2T008-042- 04 KEY SET. No. VM

27008-042-05 KEY SET, Na. 705
48 SE0SE-001 SCREW-rivet 1
48 92033- 024 CIRCLIP-steering lock 1
&0 92037-046 CLAMP-cable 1
51 110B0612 BOLT-hexhead, 6~ 12 1

116B0OG1 2 BOLT-hexhead, 6 .12 ALT
52 A1DBOGOD WASHER-plain, fm m 1
53 4R1FDEOD WASHER-plain. 6m m 1




18, Fenders




18. Fenders

Rel, Nu. Pan Ne. Part Mume Dluantity Flemarks
] 35004 -061- 68 FEMDER=-front, pear] candytone red
35004 - 0461 - 66 FEMDER-front, pearl candytone white
2 15009-019 BRACE-froant lender I
3 220E0614 SCREW-pan head, 614 &
4 92022-153 WASHER-plain, 6m/m 4
5 411 BO0600 WASHER-plain, 6m/m 10
6 461F 0600 WASHER-spring, 6m,m 10
7 310B0s00 NUT, bm/m 8
] 11080812 BOLT-hex head, 8x12 4
11680812 BOLT-hex head, 8:x12 ALT
8 461F 0800 WASHER-spring, 8m/m 4
10 35022-056 FENDER-rear 1
11 35025-021 BRACKET -rear fender 1
}2 110B0616 BOLT-hex head, 616 4
116B0616 BOLT-hex head, 6: 16 ALT
13 PHIT-122 COLLAR-rear fender Z
14 F2022-125 WASHER-plain, 6m,/m 2




18, Tires, Rims




19. Tires, Rims

Kei. No. Part Mo, Parnn Name Quaneity Eemarks
I 41025-013 EIM, 1,604 18 1
2 41023- 006 BAND-rim 2
3 41022-016 TUBE-tire, 3.00-18 1
i 41013-013 TIRE-front, 3. 00-18 4PR 1
3 41025-014 RIM, 1. 85B < 18W 1
B 41014-023 TIRE-rear, 3.50-18 4PR |
7 41022-027 TUBE-tire, 3.50-18 1
a 41027-007 SPOKE ASSY-inner, £0. 147 5103 20
41027-038 SPOKE ASSY-inner, rear 20
| 4 1028-007 SPOKE ASSY-outer, 89 146 86 20
41028-037 SPOKE ASSY-outer, rear 20
10 41075-001 WEIGHT-wheel balance 10g
11 41075-002 WEIGHT-wheel balance 20g
12 41075-003 WEIGHT-wheel balance 30g
13 41074-011 WHEEL ASSY-front 1 l.6Ax18
4 4204 8-007 WHEEL ASSY-rear 1 1. B5B x 18W




M, From Hub,




20, Front Hul.

Ref. No. Part Ne. Part Name Chiantity Remarks

I~6 41034-007 DRUM ASSY front brake 1

2 92052 -005 OIL SEAL., WTC25428 |

3 fi01 B6302 BALL BEARING, =. 6302 I

i 41039-011 SPACER- fromt axle bearing 1

a H2050-017 OIL SEAL, OC55687 i

L] G0l BE3022 BALL BEARING, =, 63027 1

7 4105%-009 GEAR-speedometer !
T~-28 41035-013-21 PANEL ASSY-front brake, flat black |

) 41048-004 SHOE-front brake 2
10 41045004 SPRING-front brake shoe 2
11 4 1050-004 CAM SHAFT-front brake 2
12 4 1062003 BUSHING-speedometer pinian 1
13 41063 -003 WASHER-speedometer pinion thrust 2
14 4 L0G0-007 PINION -speedometer 1
15 110B0618 BOLT-hex head, 618 1

116B0618 BOIL-hex head, 6x 18 ALT
16 411 BO&O0 WASHER-plain, 6m,'m 3
17 41053-012 LEVER-front brake cam 2nd |
18 41058-010 ROD END-brake cam lever connecting, B I
19 41057-004 ROD-brake lever connecting l
20 JL0BOS00A NUT, 5m,m 1
21 41058-011 ROD END-brake cam lever connecting, A !
22 41053-011 LEVER-front brake cam lst I
23 4 1056-001 SPRING-fromt hrake cam lever 1
24 41055-003 PIN-brake connecting rod 1
25 5001210 COTTER PIN 1.2x10 1
26 41051-001 DUST SHIELD-brake cam |
27 110B0630 BOLT -hex head, 630 1
116 B0630 BOLT-hex head, 6- 30 ALT

28 310 BOGHD MUT, &m. /m 1
29 41068-035 AXLE-front 1
30 41069-007 COLLAR-front axle oil seal 1
a1 J20B1400 NUT, l4m m |

3z 55003030 COTTER PIN, 2,0-30 1




21, Rear Hub




21, Rear Hub

Rei. Mo, Part Ma Fart Nome Qimntity Kemaris
1—6 42005- 009 DRUM ASSY-rear brake 1
2 a7 1 B25a0 07 RING., %0m, m I
3 601 R6205 BALL BEARING, 2. 8205 2
i 42010008 SPACER-rear hub bearing ]
5 BO1BE2056E BALL BEARING, = BI0L7 |
G Q2052 -006 Ol SEAL, PIX135527 |

=18, 32 42006-007-21 PANEL ASSY-rear hrake, (lat hlack l
L 41045-Gi1 WASHER-brake shos pin I
G 480 1400 CIRCLIP, ldm 'm 2
10 42019003 SHOE-rear brake 2
11 45049003 SPRING-hrake shoe 2
12 42026- 004 CAM SHAFT-rear brake 1
13 41051-001 DUST SHIELD-brake cam shaft 1
14 11080640 BOLT-hex head, 6. 40 1

116BOG40 BOLT-hex head, 6 40 ALT

13 J10B 0600 MUT, 6m 'm |
16 41080600 WASHER-plain, &m: m |

17--23, 31 42008 002 COUPLING ASSY-rear hub |
13 4 200 6- D06 SLEEVE-rear axle |
18 42037- 006 COLLAR-rear axle sleeve 1
20 4204 5- D06 NUT-sleeve |
21 82003 D15 BOLT -rear sprocket fitting i
2 31381000 NUT. 10m ' m L
A SRR -005 WASHER-sprocket lock 2
] 31381600 NUT. 16m/'m 2
25 42031 024 AXLE-rear 1
26 42032 008 COLLAR-R.H. rear hub collar 1
2 42041-102 REAR SPROCKET 1 43T

2B, 24 BISF 5098 CHAIN ASSY-drive 1 EK5305H
20 92058- 008 JOINT ASSY-drive chain 1
30 42(M6-009 WASHER-sleeve 1
a1 42014-008 SHOCKDAMER-rear hub 4
3z 42029 - 006 LEVER-rear brake cam 1







52

22. Fuel Tank
Kaol. Mo, Pari Nao, I'art Nanse hzambiny Remarks
1 51001-071-68 TANK-fuel, pearl candytone red i
S1001-071-66 TANK-fuel, pear]l candytone white
2 51051-004 CAP-fuel tank 1
a 51059-008 GASKET-fuel tank cap 1
4 g2043-072 PIN-fuel tank cap fitting 1
5 92043-073 PIN-fuel tank cap stopper l
B Y204 3-074 PIN-hook 1
7 51053-003 SPRING-fook 1
B 51063-001 Hook-fuel tank cap ]
9 92072-028 BAND-fuel tank 1
1o S1023-021 COCKE AS5Y-fuel 1
11 I065- 084 GASKET-fuel cock joint |
12 92059-073 PIPE-fuel 3
13 42037-010 CLAMP-fuel pipe 6




23. Oil Tank, Side Covers, Chain Cover




23, il Tank. Side Covers, Chain Cover

Rel. Na, Pari No Mart Mame [ty Hemarks

1 32001-025 TANK-oil tank |

2 52003-015 CAP-oil tank 1

3 B2085- 020 GASKET -0il tank cap 1

4 220B0612 SUREW-pan head, 612 2

5 41180600 WASHER-plain, 6m,/m 3

6 461F 0600 WASHER -spring, 6m m 3

T 52018002 BAND-sil tank i

B 92059-072 PIPE-sil 1

8 82037-010 CLAMP-fuel pipe 2

14 TO0QOS600 TUBE-vinyl, 5600 i

11 G2072-030 BAND, short 2

12 36001-031-68 COVER-L.H. side, pearl candytone red

36001-031- 66 COVER-L.H. side, pear]l candyione white

13 42077-020 KENOB-side cover 1

14 82075-041 DAMPER RUBBER-side cover 1

15 J12B0600 NUT, ém/m 1

16 36007-026-68 COYER-R.H. side, perl candytone red

A6007-026-66 COVER-R.H. side, pear] candytone white

17 220E0635 SCREW-pan head, 635 1

18 36014-040-21 COVER-chain 1

19 220ED812 SCREW-pan head, 612 1
20 220E0655 SCREW-pan head, 655 1
21 G92022- 165 WASHER-plain, 6m,/m 2
22 56018-084 EMBLEM-L.H. side cover for pearl candytone
23 SE018-086 EMBLEM-HR.H. side cover red
24 56018085 EMBLEM-L.H. side cover for pear] canditolie
25 56018087 EMBLEM-R.H. side cover white




24, Dual Seat




24, Dual Sent

Kel. No, Fart M, [ Mame aantity e marks
1 S30001- 070 SEAT ASS5Y-dual 1
2 5IG08-011 HOOK- seat 1
3 53009-017 HINGE- seat ]
1 33009-018 HINGE-seat 1
3 53011-002 FiM-seat pivar 2
i %204 1-003 COTTER PIN 2
i 92075-023 DAMPER RUBBER-dual semt ]
B 411 BOG0G WASHER-plain, fm 'm B
i AB1FOED WASHER-=pring, 6m m |
10 110R0614 BOLT -hex head, 614 B
116B04614 BOLT -hex head., 6214 ALT
11 5304 5-00] HOOL ASSY-seat 1
12 S3042- 04 GRIP-sea 1
13 32112-004 PLUG-seat grip 2
L] 33043-001 BACKREST-seat 1
15 3s0o8-015 CASE-toal 1
16 Fr072-012 BAND-106] 1
17 11080812 BOLT-hex hesd, 812 4
11680812 BOLT-hex head, 8+ 12 ALT
18 110BO&20 BOLT-hex head, 8- 20 4
116BOEH) BOLT-hex head, 8- 20 ALT
19 461 F 0800 WASHER-plain, 8m "m ]
20 411E080M WASHER-plain, 8m 'm 4
4 | B20T2-027 BAND-seal stopper 1
22 28001 - 008 REFLECTOR-reflex, rear 2
23 31080500 A NUT, 5m/m &
24 461F 0500 WASHER-spring, 5m 'm 4
25 411 BO500 WASHER-plain, 5m/m 2
26 56027 050 EMBLEM-L.H. seat backrest ey IS Jet
27 56027- 052 EMBLEM:-R.H. seat backrest e
28 S6027-051 EMBLEM-L.H. seat backrest for pawcl candytone
24 51027-053 EMBLEM-R.H. seat backrest white
30 a3ildG- 001 PLATE-dust
il 23044001 MOULDING-seat backrast 1




25, Cables,




25, Cables.

Raf. M.

Mar Mon

Pan Nanw

Kemarks

o e =2

= o= o=

54001-035
S4D05-061
S011-040
54012-074
HO1T-044
HO18-012
§4022-021
a2072-035

CABLE-speedometer
CABLE-frant brake
CABLE-clutch

CABLE-combinatiaon -

CABLE-starter
CABLE-tachometer
CABLE-rear brake
BAND-cable

ident letter *'01- 035"
ident letter *'05-041""
ident letver **11-040
ident letter ' 12-074™
ident letter **17-044"
ident letver *“18-012"

jdent letier *“22-0217




. Elecirical Equipment A

o

1

E




26. Electrical Equipment A (1/3)

Rel. MNo. Part Mo, Part Mame Qunmtity Kemarks
-9 23003-014 LAMP UNIT-head 1
1 23019-021 SCREW-focus adjusting 1
2 23006-025 RIM-head lamp 1
3 23014-005 SPRING-fecus adjuting 1
4 23021-004 WASHER 1
5 23020-016 NUT 1
B 23007- 030 LENS UNIT-head lamp 1 12v—35/25W
[ 2301%-018 SCREW-lens unit finting 2
B 23020- 008 NUT-lens unit fitting 2
B 23022- 001 PIMN-lens unit fitting 2
10 S2011-024 SCREW-pan head, 514 2
11 461F 0500 WASHER-spring, 5m/m 2
12 23021-010 WASHER, 5m/m 2
13 23005-032-10 BODY-head lamp 1
14 S20E0-017 BULB, 12V-1.5W 1
15 23016- 006 LAMP ASSY-high beam indicator 1
16 2007 -024 BOLT-head lamp fitting 2
17 41181000 WASHER-plain, 10m/m 2
18 461F1000 WASHER-spring, 10m/m 2
19 S2075-079 DAMPER RUBBER-head lamp 2
20 23021-011 WASHER-head lamp fifting Z
21 23020-017 NUT-head lamp fitting 2
22~-28 25005-050 SPEEDOMETER ASSY Mile/h Indicator
25005-048 SPEEDOMETER ASSY km/h Indicator
23 92069-018 BULB, 12V-3W §
24 25011-020 SOCKET ASS5Y-speedometer 1
25 92022194 WASHER-plain, 6m/m 8




2. Electrichl Fguipment &




26. Electrical Equipment A (2/3)

Rei. Na. Part Ne. Part Name Dunditily Kemarks
25 92027-140 COLLAR-speedometer fitting 4
27 22075-089 DAMPER RUBBER-specdometer fitting 4
28 F2015-000 WUT-cap, 6m/m 4

23,25~-30 25016-011 TACHOMETER ASSY 1
30 25011-021 SOCKET ASSY-tachometer 1
3l 25008-014 BRACKET -speedometer 1
a2 82075-050 DAMPER RUBBER-meter 3
33 D2075-080 DAMPER RUBBER-meter bracket 4
H 411 BO&00 WASHER-plain, 8m/m 2
a5 461 F B0 WASHER-spring, Bm/m 2
g1 310B0&00 KUT, 6m/m ¢

3742 23025-036 LAMP ASSY-tail 1
37 23027-026 SOCKET-tail lamp 1
38 23028-015 GASKET -tail lamp 1
34 23028-016 GASKET -tail lamp 1
40 23026-019 LENS-tail lamp 1
41 92069-039 BULB, 12V-32/4CP 1
42 Z20E0455A SCREW-pan head, 4x55 4
43 23036-012-10 BRACKET -tall lamp 1
44 Y2075-078 DAMPER RUBBER 3
45 92022-125 WASHER-plain, 6m/m 3
46 82027-129 COLLAR-lamp bracket 3
47 110B0620 BOLT-hex head, 620 2

11680620 BOLT-hex head, 6:x 20 ALT
48 22080620 SCEEW-pan head, 620 1
49 461 F 0600 WASHER-spring, 6m,/m 3
50 92001-105 BOLT-tail lamp fitting -
81 S2022- 195 WASHER-plain 2
52 §2075-091 DAMPER RUBBER 2




M, Electrical Equipment A - 3,1




26. Electriccal Equipment A (3/3)

Ref. Mo, Part Xo Far Name Danntiiy K emarks
53 23040-029 LAMP ASSY-turn signal 4
5 23048-012 LENS-1murn signal lamp 4
55 220E0430A SCREW-pan head, 4. 30 &
56 $2069- 055 BULB. 12V-32cp 4
&7 23051-017 STAY-turn signal lamp =
58 23051 -021 BRACKET-turn signal lamp 2
58 B2075-0H8 DAMPER RUBBER 2
60 110M 0630 BOLT-hex head, 6«30 4
6l 410B0800 WAHSER-plain, fm, m 4
62 461 E0&00 WASHER-spring, 6m m 4
63 A10B0600 NUT, ém/m 4
B4 41081200 WASHER-plain, 12m m 2
65 461 1200 WASHER-spring, 12m, m b
H Z14BI200A NUT, 1Zm/m 2
67 23051-018 BRACKET-rear turn signal L. H 1
68 23051-m9 BRACRET -rear turn signal R. H I
B4 113N1055 BOLT-hex head 10x55 2
T B2022- 206 WASHER-plain, 10m m 2
71 2027137 COLLAR 2
Tz H2075-114 DAMPER RUBBER 2
3 23061-003 PLATE-earth 2
4 42075-082 DAMPER RUBBER B 2
T3 41181000 WASHLER-plain, 10m /'m 2
T 4611000 WASHER-plain, 10m, m 2




27. Electrical Equipment B

Kev. 1 Now, 1871



27. Electrical Equipment B

Ref. No. Part No. Part MName Quantity Resmarks
1 26001-059 WIRING HARNESS-main 1
2 26010-015 WIRE-lead 1
3 26000-017 WIRE-lead 1
4 26004-010 FUSE ASSY 1
5 26006-002 FUSE 20A 1
& 26011-051 WIRE-lead i L=10m/m
y 26011-052 WIRE-lead 1 L=140m/m
B 82072-030 BAND, shaort L]
9 82072-081 BAND, middle 1

10 S2072-082 BAND, long 1
11 27003-027 HORN 1
12 11080814 BOLT-hex head, 8x 14 2

11660814 BOLT-hex head, 8:x14 ALT
13 HE1FOEDND WASHER-plain, 8m/'m 2
14 27010-006 SWITCH-brake lamp 1
15 27011-008 SPRING-brake lamp switch 1
16 27005 036 SWITCH ASSY-ignition 1
17 2T008- 042" 85 KEY SET, No. 6Bb

2T0OB-042- 86 KEY SET, Ne. 686

27008- 042 - 87 KEY SET, No. 687

2T008-042- 88 KEEY SET, No. 688

ZT00B-042-89 KEY SET, Ko. 689

ET008-042-01 KEY EE'.T_. Ma. 701

27008-042-02 KEY SET, No. 702

ZTOE-D42-03 KEY SET, No. T3

27008-042-04 KEY SET, No. 704

2T00E-042-05 KEY SET, No. T06
18 42011-022 SCREW-pan head, 6m;m
19 4 1B OSHY WASHER-plain, #m/m
20 S2075-077 DAMPER RUBBER 1
21 26012-022 BATTERY 12V-6AH 1
2z 27002-011 RELAY-turn signal |

w23 G2073-001 CAP-battery terminal 1

Rev. 1 Mov. 1971






Numerical Parts Index = Newly developed parts for Model 52

Part Mo, Pags Q'ty Past Ma. Page Q'ey
® 1100 1=f 53 (o F * 13]134-0]2 10 1
* 11001=1 %4 02 1 * 13135=r17 12 1
w 110 =it r2 3 * 13V 6= 2B LR 1
* 11005=-068 G2 1 * 13137-C022 12 1
s 11E05=C£9 02 1 * 1314&4{ =035 18 1
® 1100 5= T na2 1 * 13140=-07¢ 10 1
x 11CL9=-027 02 3 * 13140C=037 10 1
* 11010=-r2c 22 1 & 13141=07¢ 10 1
* 11r11-=:113 22 1 13142-0CHE 10 1
& 11013-0G7¢ 22 1 13144=030 12
& 11015=024 22 . 13144=T35 12 1
# 11015=125 22 1 ®# J3]1°1l-014 10 1
# 13001-04&53 0k 3 # 1315&=-040 14 1
13C0z-0C2 Ca 3 131 87=1Ce 14 1
« 13008=012] LAl E] ® 13158=0G7 1% 1
« 13024=-039 D& ® l3156=-007 14 1
w 13025=-02e n& " ® 13159 CE 14 1
® 13n27-" 5C ré ® 131&1-026& | 1
* 13020=-0%2 (11 = 13169=-0C7 1% 1
= 1302]1=-0£37 0é 1 k& 131 T0=-0CE 14 1
13033=-NC 7 e 3 ® 13171-004 14 1
= 13A0IS=427 T 3 #+ 13187=-004 ne 1
* 13035-029 C& 3 ® 13209=004 10 1
* 130:37=012% Oa 1 ® 13274-00CE 18 1
* 13038-02F Ga 1 * 13226-005 18 1
* 13039=NCH 0é 2 13229-002 (] &
# 13 &(="rR (- 2 ® 13236-002 14 1
® 130L4=-0]8 T 3 ® 140C1-C%9 0% 1
¢ 13058-033 l& 1 1401 3=-0r < Ca 2
= 130&1=N]1 14 1 14013-013 O& 1
130£2=-004 15 1 l4015=0C1 (£ 1
12066=-01 13 1& 1 * 140 ]15="N3 Of 1
# 130 £8=-024 14 1 * 140)]8-00% 18 1
13070=00] 1é 1  1402&=-CCH 18 1
130T71=-0C72 l& 1 ® 14030 = 3 18 1
lag F2=-nge 16 1 ® 1403]=0&7 18 1
13077T=-0C2 16 1 * 14032=0¢£1 18 1
* 13CA1-039 08 1 = 14028-030 18 1
® 13GAT—"Z28 0a 1 ® 1504846=008& 18 1
1308@=02° 08 & * 14045-012 18 1
13C89=00C3 08 5 = 14C456=-C19 18 1
13rSL=1'r 2 (-] 1 * 14069=-002 04 1
® 130C€5=-030 o8 1 * 16001-123 2t 2
13102-0CS 8 1 * l60C1-12% 24 1
131186=-P10 ne 1 16002=004 24 t
1311&-016 (of:! 1 16CC3=-00% 24 &
* 13116=021 08 1 = 16004=017 25 3
1311 8=0C4 T8 1 1600¢~014 24 3
= 13121-021 06 1 16007-012 24 3
= 13127-034 10 1 1600 8=-0r4 24 3
* 13128-013] 12 1 * 16009-G47 24 3
« 13]129=-038 12 1 1601 0=004 iy 3
# 13130-028 10 1 16012=-C11 L 3
£ 13]13)={-24 12 1 16013-003 e 3
* 13132=027 10 1 16014-002 24 3
® 13131027 12 1 lef15=CC1 2 3




Mumerical Parts [ndex

= Newly developed parts for Model 52

Part Mo. Paie 2ty Fart No Page Dty
160 1 = 2 L 3 & 21132=CZLC 20 1
# 1601 7=054 iy 3 R 31123=021 20 1
l16719=0113 2% L] B 21]133=r 27 2n 1
a 1&H(21="]112 2 iy L] ® 23003-014 8 1
16022=-005 24 e ® 23005-022-10 5B 1
= 16025-041 ] 2 & I300E=C25 =1 1
@ Jalr25-0462 2% 1 ® 23007=03C L 1
IaCZe=L0& 2k 3 230 14=005 5H 1
16030=0C5 iy a ® 2MAL1E=COE 58 1
160 3] =1k fd 3 23019=-018 1] 2
16032=0(23 2 3 23019=021 =] 1
16033=-0C% i 12 2an0=000 1] 2
160 3&=, 0] ok 3 23020=-01¢& =11 1
1602&=-0C5 2k 3 ® P30720=-017 -] -
16036=-0C7 24 3 2IN21-004 58 1
 16CE0-012 " 3 * 23021-010 58 Z
* 160&1=012 02 3 * 23021=011 58 Fa
* l6CeZ2=Cl4 2 [ 23022=001 58 2
® 16082=-030 2b 1 ® AP2E=0T4 &0 1
® 16CH4=012 (119 1 * F3026-C10 &0 1
* 140B5=-0017 18 1 & 23027=026& &0 1
laftag-CO2 26 1 ® 23028-G15 &0 1
16CA9=-0C1 2b 1 * 23028=0148 &0 1
l16Ce0=C02 26 1 * 23036-r12=-10 &l 1
laos0-003 2& 1 * 23040-02% &2 4
16021 =00) i 1  23048-=012 &2 &
16054=002 26 1 ® IR} =0]7 (¥ 2
* 160SE=C0H b 1 = 23051-018 62 1
16115=001 18 1 * 2305]1=-01% &2 1
* 16]135=-012 2t 1 * 230%1-0C21 &2 Z
* 16]134~"13 26 1 * 230&£1-0G2 62 g
* 16134~-014 g 1 ® 250C5=-048 58
* IBRCL1=C3¢ 22 | * 25005=-C50 58
* 1ROC1=037 22 1 * FEOCHE=014 &0 1
* 18001-038 22 1 ® 2E011=-020 58 1
# JAC3I3=-C4P 22 3 * 268011-021 &0 1
18 43=NDR 22 3 * 25016-011 &0 1
1B0s4=004 2z 3 ' 24001-0%9 e 1
* JEQ49=0T4 22 3 o 2ELCH=N]T B 1
180LT=Cr 7 2 3 2elLe=002 B 1
® 1ACES-03E 22 3 26010=015 b 1
* 21001=019 20 1 2010-017 B 1
* 21C¢3=C)E 20 1 * 26011-05) by 1
= 2Y007=C20 20 1 * 26011-052 by 1
* ?100B-C19 20 3 26012=-014 by 1
* 2113026 20 3 ® 2700UZ2-011 iy 1
® 2101&=008 240 1 ® FTCOT=027 bk 1
* 21019=-n11 20 2 ® 2TCGS=N3E by 1
21n23=-016% ar 2 & 2T7T008-042-85% &0
* 210&61=0]1 20 1 ® 2TOCER=D42=-8A5 iy
® 2MELHE=C]2 20 1 @ PTOOR=N&2-0& &
= 21121=-05] 2 1 * 27T00B=U&2-86 fiiy
® 11 21-0Eg U 1 e 2TOQA=CH2=0T &0
= 21121=-053 20 1 ® 2TCCA=0&2=8T b
® P11 2E=IT4 2 3 * 2TCOR-04&2—88 &0
2113L=CC% 20 2 * FTGOE-042-B8 -2




Numerical Parts Index = Newly developed parts for Model 52

Part Ma, Page D'y Part Mo Page D'ty

# FTOCAE=(42-89 CTH &lhz2=nlé& &by 1
 ZTOCE=-I &7-RA% b 410z2=GZ27 bdy 1
* FPTOOP=-Cé&P=ul &0 &Gl0Z23=-008 &k 7
& FTCOR=-D42=01 fude 4]1N25=r13 Gk 1
& 2TONR=C &4 2="2 &0 HlG25-ul4a L 1
# ZTLUB-L&Z-072 by 10 2T7=CC7 ke 20
& 2TQLBR=-N&42=03 &0 * H1027= 28 Ly e
 ZTODB=N42=r73 b 1 C28=00T7 bk . 4
* 2TUGOB=-0D4Z-04% &0 ® 4107B=G3T T Z0
¥ 2TOCR=C 4 =iy & Gl 3&a="C' 7 G 1
& 2TOGOA=C §7=05 1y # 41035=0)23=21 G 1
* PTOCEB=-0&2=ub b &1 C3%=C11 &6 1
2TO10=00& b 1 El045=r0] LA 1
2Till=-Crg b 1 51 04R8=004 b 2
® 2TLYE-0 24 &{ 1 &1 046=003 &5 2
* PRO00]1-=00A 24 F 4 L% - el &l z
® RCOL=0f g B i &10%0=-CCa LY. 2
# 31 082-00T 28 2 4l051=-001 LY 1
® I1Q8Z-NCR 7a 1 GLrS1=rr] &8 1
# 31 0EZ-0C% 28 1 &1053=G11 & 1
# IFO0Z2-04¢E 28 1 &H1053=C12 &b 1
® IPOIC-022 28 s 51055=-( C3 bi 1
* 32030 =023 28 2 41056-0C) & 1
* IZUFE-L]1S =L 1 4105T-00C% LY. 1
* 32099-008 28 1 Sl SE=C10 & 1
32103-003 £B o &l0%SE=011 & 1
IZ102-00E 28 1 Gl0R9=009 bE 1
# 32112=-004 G P El060={OT L 1
& 3ANC]=rag i 1 sl0&2=0032 LY 1
* 33032F=-0322 ag ] &1C&3=-003 b 2
33033-00C6 g 2 * L106B=035 LT 1
1IMIL=12 3 1 41CA5=-00T b 1
313034-013 n 1 4107T4=011 b 1
33035-002 g . SlOTE=n] Lk
33M40=037 30 1 &1 GTE=-DO2 iy
A31040=-033 a0 1 H10TE=0C3 iy
* 3H5002-028 32 F 2005 ={9 LY 1
40T &=0C 2 32 s * 47006=007=21 &H 1
* 34011-028 32 1 42 00B=-002 Y] 1
* 34C19-C11 3 1 G20 1C=M0OE &R |
340 23=CC 5 32 1 42014=008 Y] &
* 34023=-010 32 1 §2C15=CC3 LB 2
* IL024-0131 32 1 L2 26=0 4 LB 1
I4N2T=T13 32 2 H7203)=024 4A 1
* IS00&=0&1=6b b2 G203 2=00R &8 1
* I5C0&4-CH1l-568 &2 L2QAL=CTE &8 1
® ISMLI=OFR &2 1 LG203T7-008 &R 1
® ASGP =056 &2 1 ® L204]1-102 &8 1
* I5025-021 &2 1 GET4E=C0E A 1
® J4H0C1-C3]1-866 52 42 04E=0LT &8 1
* 35001-021-48 52 L2048 =007 L1 1
* JS0CT-C26=566 52 * 43001-C38 iz ]
* EMCT-C 2&6—568 52 HAFCS={]15 32 1
® JH0]E=-0a0=21 b ¥ 1 ® LALOT=0ZF4 30 |
41013=0172 Lk 1 GICCe=CN1 30 1
W HIC1E-T 273 Ly 1 ¥ L&Cl 1=l TE=21 38 1
* 35009-C1l% L2 1




Mumerical Parts Index s Newly developed parts for Model 52

Part No. Page  Q'ty Part No Page Q'ty
" GLECCS=N39 38 1 w 4508E-01¢& 36 1
® LA&OQDE=-D3T E]. 1 a LECAS=0]T Ak 1
4400T=0]15 g 2 * 4560B5=:18 is 1
G0N G=N10 el Fs & H4HLRS=019 s 1
&&010G=-01T 38 i o Le0RE-C]& 3y 1
* 44013-021 38 2 * LerBS-NQS E1) 1
K] 5=011 g Z ® H408°=-008 L 1
# 44026=-038 g g & 46 C85—-0C7T & 1
® HL0OZE=022 ag 2z * 450G -(.C5 . 1
# LE028=0109 38 Z &55052=005 1H 1
# L403T=03IB=21 ag 1 w® &5 056=00CT A4 1
* LA034=-D3T=21] 3B 1 HECQRE=T] &L 1
* H40AT=02AT 38 1 ® H4] 00=007 &0 1
& 4&035=027 g 1 HE1C1-0C4 &0 1
* 4L041-01T a8 1 LBE1CH=NIS &0 2
NG =-D1T &0 1 451CE=0CE & ]
L5041 =037 an i i 1 0&=005 &0 1
LigQ&3=024 38 F 4 sl 0Me=-006 &0 1
LEN&5=002 38 2 K&l 2&=-LCS 40 1
45045=029 3a 2 46125-005 40 1
LEPLE=-D1S as 2 Gbhl2E-nNrl & 1
L404E-01 4 28 2 # 51001-071-6&& s0
® 5501 4-067 Ad 2 & S51001-071-648 &0
45C146=-0C03 30 Fa ® 5]10723-021 s 1
£501T=0C1] an ] * 51051-0C4 =14] 1
* 46003=0268 14 1 * 51053-0C3 50 1
&5010-003 14 2 * 51059-Nra 50 1
4601 2-008 £ 1Y 2 = 51063=uU01 50 1
® 45012-010 14 2 E10&6T=002 Z8 3
* LE0L1EB=018 a4 1 ® 520C)-025 52 1
*® H4L019=01T EL 1 * 52003-01% E 1
* 46021-013 LY 1 * 52018-002 52 1
® LE023=-008 34 1 ® 53A01-0TE =1 1
LEN2AE=0MT g 1 * 53008-C11 iy 1
L6031 =003 g 1 * 5300%9=-01T7 =T 1
45031-005 gl 1 & 530(9=-018 LT 1
® L46031-00¢ 1. 1 53011-002 T 2
* 45021-007 ab F ® 53042-004 T 1
* 45041-006& LY 1 ® 53N43-NC]l=-46 S
GhDE&=T5 6 1 ® 530&42=001-6&8 =1
& 4a044=007 Y. 1 * D3044=-001 Sk 1
W 45044=0CH a6 1 ® 530&5=(01 5y 1
LEMSE=M(13 EL ) .l ® 5304E=-00C1 Sy 1
* LEO0S&-00B 15 2 ® 5400]=035 56 1
LE0SR=004 L 1 ® 5400 5=-061 1.1 1
LEQ59=011 ELS 2 * 540])11-040 =11 1
& 450K)=-012 L 1 ® 55012=-0T7% 56 1
* 46075-017 16 1 * 5401 T7=044 54 1
& LEQTAE=N]R s 1 * R4018=-01¢ 56 |
" 4607T=-016 s 1 * 54022-021 1 1
46079-0032 36 1 S6CLl-0D6 By
= LHeNTE=004 16 | S6002=-00T TS
® 450TS=00°% 36 4 56 006=-001 EL FJ
s 46CR0-003 s 1l * S5600T7-024 &6 1
® 4ECBN=004 L1 ] S6008-003 By |
« 46082-018 16 1 * 55C1B=-CR& 52




Numerical Parts Index

« Newly developed parts for Model 52

Part No. Paje Q'ty Part Mo, Page 'y
* SH018-08% S 92L26=021 12 1
* SH01B-TRE 52 92026=025 18 1
* S55018=087 52 Q2C2E=02¢ 18 1
® S4027-C5C Sy 202&=( 27 12 1
® S4C27-N5] S4 92027-01 06 1
® BL02T7-UE2 L1 92C27=-C78 0& 2
* 55027-05%2 Gy Q2n27=103 az 2
920r1-03R A, 2 92027-122 “z 2
« 22001-10) 1& 1 92027=12% 28 &
® 2001-175 &0 2 G2N27T=129 =1h k.|
Q20N 3=] % LY 4 ® 92027=-125 12 1
92003=-048 Gb 1 * gRA2T=13T &2 Z
® 92003=-0T3 22 1 & QF2T=1&0 (18 &
* G0 3AI-NTL 14 1 QZ202RA=0&3 10 -
®= S2002-0T76 ¥ 1 9202B-=-045 1], 1
 92OC3=0TA CB 5 Q2028=0T1 LS 1
Q2COT=CC2 L 4 92028-0T2 lé 1
92 00T=020 EL) Fa Q2028-0T"= 18 1
» 200T7=024 58 2 Q203 3=ND 10 g
& 92007T=N25 a2 1 & 9Z2033=074 &0 1
® 2011=-022 B ) # QFO3A=[25 10 &
¥ 92011-023 14 1 G2034=010] Ga 1
® Q1] =C2L 58 2 9F03&-00% 08 &
92015=-009 &0 & 9203&-012 o0& 1
92015=019 0b 1 92036=r17 18 1
G201l T=C03 s 1 920327=010 50 &
* 92017-01C 14 1 92037-010 52 2
* 92C019-011 30 1 920AT-014 22 3
Q2020001 30 2 Q203AT=0448 &0 1
q2022-021 22 1 92037T=-053 28 1
Q2022=037 26 2 92038=C01 06 1
92022-044 an s * 9203R=-C1¢ O 1
92022-04% 32 2 9204 =-D03 Gy 2
920Z22-075 12 1 bl L I o L a0 1
92n22-077 26 A 92042=007 18 ?
QZ0Z7=085 iz 1 V204 2=C14 10 ]
92022=-11% (1]:] 1 Q2042015 18 1
Qan22=-125 28 & QILEZ=0T& 04 3
q2022-12% 32 Z ® 9204 2=021 10 1
Q2022=125% &2 2 * QAN&EI=2D | s F
azn22-12% 50 ;| 920643-00% 14 1
92022-16% 52 2 F20423=-034 32 1
QN2 2=18&7 a1 5 B o0& A-(. LA 18 1
* QF22=-1R% ca 1 ® A2043=0gc 1& 2
® 92022-1%20 &2 2 * GI0AI-0T2 50 1
® 92022=192 42 L ® GIANLIA=r T3 ED 1
® QFINPI=184 58 B * QF043=0TH ] 1
* 92022-19% (=14 ] Z FOLS5=-01(C 12 2
2 024=006 0& 1
92024&=0C 6 12 1 * Q2045020 0k 1
92024=01& 22 3 Q2 N4 &-00S 10 2
92024=-r21 {+1.1 1 QAOLT=NDE & 2
QFU2&=N25& 12 1 GZ04F=008 28 i
* Q2024-=014 10 5 FRC4&C=002 18 1
& GrOFa=0328 10 2 PLUEG= N4 Ch 1
QENFS=&T (& & Q2050=-C17 b 1




Standard Hardwares Index

= Newly developed paris for Mode] 52

Pari No Page Dy Fari No. Page Dy
G2050~-023 el 1 ® 9ZCTS5=0A) &2 £
QFCE0=024 12 1 8 CICTE=f B2 (¥ 2

# Al S0 = &( (! 1 ® FPFOTE=(RA b2 z
& Q2050=04) 0 1 * 92075=0E% &I &
2052=-00C5 &b 1 & Q20 Th=C &r &0 3
QI E2=(T & - 1 * QZ0TE=0G] &u F4
QUSa=0Ca LY 1 2CTH=0CR 32 £
= 92054=0]11 Co 2 ®Q2rTe=(1% Lird 2
ganEsS=C1" (& 1 ® QFLTT=L20 52 1
QFUSE=2C 16 L W2CTE=001 20 3
2Z7058=07¢8 & B 1 g2rR) =11 1e 1
A2 E9="g] i 1 92081=020 1& 1
® Q2052=0T2 52 1 92CR1-021 lé 1
® GFL5G8=(T3 S0 3 GR2CAY =L T 14 1
ainal=rnNa 2& 3 * QA0FP1=05S 08 5
92 CEe0-0Ce 2t ) & QACR1-00G4 ] 1
2060-011C £h El GZRBA=i1 2 1% 1
Q2rE]=r1s 26 1 92 LAR=0D= &1 )
920&63-0932 £h Q2090=01 7 &1 1
Q2CE3-0%4 24 * 9Q20S0=(- 21 4 1
B grNEI=]27 2 9709]-GCe £B 1
¥ 920e2=173 7 & gafel-01FR 2B Z
E920&E3=-12% 2 3 g2NgS=r ] -] 1
Q20 bb={ 37 L 4 S2Cse=(01 &) 3
92065=011 0% 1 921C6=-0C:2 LT 1
QENES=020 s 1 Q21nT=( R £k 1
gZNeE5=-Nz3a 26 3 # 021l0R=00F bhk 1
920LE=050 26 a gr109-007 bl 1
® QFAER=084 RO 1 Q211 =Nr 7 fods 1
g20eT=001] i 1 Q2110=008 & iy |
Q2065=01T7 58 1 az2l12=C01] e 1
Q2Cea-018 . b
92N &9=30 &0 1
& Q20&K9=055% 62 ity
QACTC=C21 c2 1
922072=-012 g 1
Q207T2=-012 Hids 1
QICTE=N27T Eg 1
G20T2=-02%C 50 1
G2OT2=030 52 Z
G2OT2=C 3[ By |
920T2=013] B 1
G2072=032 Edy 1
& QINT2-035 56 1
920T5=023 Gis 5
q2O0T5-D2% 32 1
g2rTE=03] 3z 1
2207%5=032 £ &
Q20T5=04] 52 1
QRCTS=(44 28 2
F2LTS=-0TE £8 &
Q2CTS=0TeE &0 a
* 92075-077 b 1
® QA075=07%9 58 s
® 92075=081 &0 4




Standard Hardwares

w Mewly developed patts for Mode]l 52

Part No Page Qry Part No Page  Qy
110RCE]1D 22 3 1726GL B3N 0z (-]
1108CEl2 20 2 172G10%0 D4 &
11780 &L 2 22 3 1T2G1CT0 0 2
110B0EY2 Z28 1 172G10P0O Dy 2
11cAafe]l 2 &0 1 211B0&0E&A 10 1
1INAN Ll & & A c2CRO2D5A 3b b
110RDETE 2u 7 22CBOANRA 20 12
110B0E1 & &2 & 220RC&0BA £2 2
11FBrE1 R 32 2 220B04&NEBA 38 2
110R0ELS Gt 1 220B0514A 26 1
110PCE20D -1 2 c20BQ 5224 14 2
11rR£22 £ L 2Z20BDS22A 26 Fy
110BCE3C b 1 220805284 26 1
110BCE4C 4P 1 220B0¢£10 04 1
110 B 8] ? &2 (A Z2Z2NRQ0s10C 18 1
110R08Y2 54 & 22NBCEL2 e 1
110RrCA] £ L 2 220BGEL 2 52 7
110 Br a2n 22 2 ZZ0BCELL ZB 1
110p0820 4 4 22RBRAERC 18 £
11080850 28 & 22CBCE2D s 1
1108¢ ARE 3 3 220B062% 18 1
1InNAE22 3 ? 220R0628 22 &
1Y0ONUE2D 62 & 22uBRr &30 lg &
110M8GB20 14 1 2Z0BOL3S 18 1
L13R17L LY 2B z2 c20RCHIS 27 3
11281025 3z 1 220B( 640 20 2
113810 3¢ 38 ? 220R0645 18 1
113NIr3s a0 2 £Z0RNESE 1A &
113IN105E (¥ 2 220BNr&9C 18 1.
11£R0812 &0 1 Z20EDQ4&3CA &2 A
1148B(RTC 20 1 2Z0E04554 &0 &
1V 6ROEVC 22 ALT 220EME] 2 52 1
L1&R0£L2 20 ALT 220EQE] & W2 &
116Rr €12 22 ALT 220EC 42N 52 1
L1&B0EY 2 28 ALT 220 FDASS =T 1
11680£12 40  ALT 221B03UBA 1. 2
11680 £1 4 S&  ALT 22180616 04 1
11 6B0£1 & 20  ALT e21B0EL S [o]:] 2
LI1IEBGELE &7 ALT 22180&156 10 1
1168BCE&1R 32 ALT 22180616 14 2
1168CE] 8 &6 ALT 2910622 08 1
11680 £2C 6C ALT A10B0O50CA bty 1
11 6RF £22 28 ALT J10R0=00CA 5y ?
116B0£30 && ALT 31 0RDE0ND M 12
116RGELT &8 ALT 10RO ELD ca LT
11 &R0 &) 2 42  ALT A1 GBOECO 20 1
1168081 2 Eé&  ALT 31 0RO L00 20 7
1lsB08] 4 &4 ALT 310A0&00 24 2
11480820 22 ALT INCB0EADD 28 2
11&80820 54 ALT A10R0E0OC &2 ]
L72G60e22 Ol F 310RCEGOD L1 1
LT26083% (41 3 A1 B0 &00 &8 1
LTZ2G0 E4S Oy 5 A10B0EQO 62 &
172GF €65 Py 3 31CBOR0OD 22 3
172GCEY15 & 12 3LCRC 80N 2R &
17T260R2C c2 [ 31080800 e 3




Standard Hardwares Index

= Newly developed parts for Model 52

Pari Mo. Page D'y Part Mo Page 'ty
31080800 60 2 461FF &00 28 &
3118000 o8 1 G&61FOEQQ 3 2
31 2ROS00 34 2 461 FO&NN 40 1
31 2RCE00 52 1 Gh)FOEnT &7 10
31 7B08CH 14 1 L&Y FORUD 52 2
31 ZB0BRGO A0 3 4&61FO&CD By S
31381000 2R & LBEVFL BN bl 3
31 IR1000 0 1 461FO&UC &2 4
313R1 000 a2 3 461FOBOGC 02 &
313R100C ELY 2 461FOBLC 14 1
31 31000 4A & 461 FOROC 20 1
31 3R1 €00 4B 2 LELFDANC 22 3
314012004 ¥ 2 46) EOBRCT 22 2
115812004 iz 2 461 FUBOL c8 &
315814C0 12 1 4L LFQRE T L 4
315N 2004 &0 1 && 1F0BOT g 5
31 4BCRCO 02 12 Lbhl FORDL 40 1
A1 4R0R00 o2 ] Le1FORCC iy 7 5
A18B0RCH 14 1 L&) FQANC 1y F
AR &i Lk 1 &bl FOROOD LT 2
L] ORD LD 1& . 4blF1C0D Cids B
LICBEL NP ZH k| LGl FLOOC 28 ]
&Y BEr &0 0 32 1 461FJ0GO v 5
410BCEOD 14 2 G&lF1OON 32 3
410R0 ELEG &R 1 4B61F1ENA 14 2
L1 NBEC &P % F 461 F10UC 38 )
4V QRO E00 &0 1 HK61FlCOC o8 2
&1 CRL2CC frk 2 401FI1CCC 52 z
SlLERTTGE la 1 461F1 200 32 1
41081000 u F 46IHCENT D& 1
41 0B 1 000 32 3 bby & HE SO0 Ay 2
4108 00 =¥ g He4HDE0D0 10 1
G1L1BL4&UOD 22 ? 4h4HDEDC 28 2
41L1RODRAC 20 F) &80 )] anp E 1] 2
&1 1By 57 By e LBO0J) EQO 164 1
&11R0DEUC iy 2 10 &B0O J] &DN a2 z
&) 1AC &0 &5 5 4B0J2&00 15 1
Hl1Y80 &0 C B2 3 HAZ2JO10OC 10 1
SLTAUEOG g B GE2JO10G 16 2
Sl1B0R0C 22 F LB2 18000 1& 1
41 1 B0 AL 1. b L SB2KS0TO 1% FJ
&L1BOALD &0 . Ae0D1 210 & 1
4llrlooc 5A 2 550D1£15 &0 1
H11R0L O a2 2 55an2Pr1 5 32 1
L450EQROC oz 12 55002520 30 1
s61E120C &2 2 Ss50D2S2C 34 K
Hol1FL&0T £l 12 55CD3C20 L6 1
451 FOL0Q Fas g 55003020 32 1
Gh1FOECD 20 Fy SE0N3IC25 32 1
GR1FDEGH =T F S5NDACIC é i
61 FOEUL S8 F E52A1¢14 Dy &
L4B61FCAON 04 13 af0adsnn 12 2
LE1FC AT 2 d eNC AR gl D la 1
AL FOGC0 20 T A00ACADL 28 18
Gb1FCEND 22 E GN1RECODS 12 1




Standard Hardwares Index « Newly developed parts for Model 52

Part No. Page Qty
ED1B&206 44 2
B01BE20527 Ly 1
&401B&302 & 1
&01B&3027 Gt 1
G01B&305 08 3
&10A05]2 06 s
&56G1 21 805 18 1
6TORZ2020 18 1
&T1R2530 L1 3
&T1BZ2 560 Y] 1

& A95T5098 &8 1
100005400 B2 1
96081012 iy 1
960810113 b 1
S60BL417 By 1
96081921 T 1




KAWASAKI HEAVY INDUSTRIES, LTD.
MOTORCYCLE DIVISION NO.83937-507(C)

= PRINTED IN JAPAN





